
 

 

 

 

Board of Directors Meeting 

 

 

 

October 25, 2022 

2:15pm 



 
 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 
434.293.8858 

www.rivanna.org 
  

 
BOARD OF DIRECTORS 

 
Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 
DATE:   October 25, 2022 
 
LOCATION:  Conference Room, Administration Building  

695 Moores Creek Lane, Charlottesville, VA   
 
TIME:   2:15 p.m. 
 

AGENDA 
1. CALL TO ORDER 

 
2. AGENDA APPROVAL 

 
3. MINUTES OF PREVIOUS BOARD MEETING ON SEPTEMBER 27, 2022 

4. RECOGNITION 
 

5. EXECUTIVE DIRECTOR’S REPORT  
 

6. ITEMS FROM THE PUBLIC  
Matters Not Listed for Public Hearing on the Agenda 
[...]
Mr. O’Connell asked for more information about how the South Fork Rivanna WTP would serve 264 
the northern parts of the County and the growth areas in that part. He stated it would put them in 265 
a better position for the growth occurring there. 266 
 267 
Mr. Mawyer explained that the North Rivanna WTP required a $12M project to provide 268 
necessary repairs. He stated the facility sourced water from the North Fork Rivanna River which 269 
tended to go dry when it was needed the most during times of minimal rainfall.  He stated they 270 
did not feel it was a good investment to complete costly repairs to the North Rivanna WTP.  The 271 
resources could be allocated to future improvements to the South Fork Rivanna WTP and to 272 
build a second pipe beneath the South Rivanna River.  273 
 274 
Mr. Gaffney clarified there was no reservoir for water storage serving the North Rivanna WTP. 275 
Mr. Mawyer stated that was correct. 276 



 

 
 

 277 
Mr. O’Connell clarified the projects to decommission the North Rivanna WTP and build the 278 
South Rivanna crossing pipe were currently in the CIP. 279 
 280 
Mr. Mawyer stated that was correct. He stated they wanted to have the South Rivanna crossing 281 
built before the North Rivanna WTP was decommissioned to ensure redundancy within the 282 
northern area of the Urban Water System. 283 
 284 
Mr. Richardson clarified whether there was a for-sure water tank to be constructed at Airport 285 
Road or if it was just a possibility.  286 
 287 
Mr. Mawyer stated they were confident there would be a water tank, but it was based on growth 288 
and demand in the area. He stated their plan includes two ground level water storage tanks at the 289 
site. He stated they would start with a single tank when needed in the future and add a second 290 
tank also when needed.  291 
 292 
The motion carried unanimously (7-0).  293 
 294 

b. Presentation: Water Treatment Facilities Overview 295 
 296 
Mr. Tungate showed a slide with a map of the County and the reservoirs and facilities, beginning 297 
in the northwest with Sugar Hollow Reservoir, a pipeline connecting it to Ragged Mountain 298 
Reservoir. He stated water from Sugar Hollow Reservoir flowed into the Moormans River and 299 
the South Rivanna Reservoir, which provided water at the South Rivanna Treatment Plant. He 300 
stated there was a reservoir in Crozet, Beaver Creek Reservoir, that supplied water to the Crozet 301 
Water Treatment Plant. He stated the Ragged Mountain Reservoir provided water to the 302 
Observatory Water Treatment Plant. He stated that the Red Hill Water Treatment Plant, south of 303 
Charlottesville, was the only groundwater plant in our system. 304 
 305 
Mr. Tungate stated the urban water system includes production from the Observatory Treatment 306 
Plant, South Rivanna Treatment Plant, and the North Rivanna Treatment Plant. He stated at the 307 
south end of the County is a water treatment plant in Scottsville.  The Scottsville Water 308 
Treatment Plant has two water intakes: one on Totier Creek and the other in the Totier Creek 309 
Reservoir.   310 
 311 
Mr. Tungate stated that the South Rivanna Treatment had the largest permitted production 312 
capacity at 12 million gallons per day, and the average production in 2021 was 7.6 MGD. He 313 
stated that the Observatory Treatment Plant has a permitted capacity of 7.7 million gallons per 314 
day, and the average production at the Observatory was 1.6 MGD. He stated that North Rivanna 315 
was permitted for 2 million gallons per day, and the average production was 0.41 MGD.  He 316 
stated that the total urban permitted capacity was 21.7 MGD, but the average for 2021 was 9.6 317 
MGD. 318 
 319 
Mr. Tungate stated that the Crozet facility had recently been renovated and had an increased 320 
treatment capacity to treat 1.6 MGD, and the average in 2021 was 0.68 MGD per day. He stated 321 
the Scottsville facility had a capacity of 0.25 MGD and the average production was 0.05 MGD or 322 



 

 
 

53,000 gallons per day.  He stated the smallest facility was Red Hill, which serviced about ten 323 
homes and a school on the system, permitted for 0.0068 or 6,800 gallons per day and the average 324 
production was about 0.002 MGD or 2,000 gallons. 325 
 326 
Mr. Tungate stated that Hurricane Ian had been discussed internally since last Friday. He showed 327 
an image of the South Rivanna Dam as of last week, showing about six inches of flow over the 328 
dam. He stated there had not been recent storms so the water had low turbidity. He showed an 329 
image of the dam after a large rain event from May of 2018 and stated that the source water 330 
could look clean or very turbid.  It just took more work for the water operators to clean the turbid 331 
water, and the finished water quality remains the same.  The water customers never know that 332 
there is a change in raw water quality, so the effort stayed with the treatment plants to ensure the 333 
user side was never affected. He stated that certain water treatment chemicals can be in high 334 
demand during large weather events like a hurricane.  The RWSA Water Department has all 335 
chemical supplies full going into a weather event, and they schedule the next chemical delivery.  336 
During a large weather event, many of the water utilities in the Mid-Atlantic region will do the 337 
same thing.  If RWSA does not need the chemical, the chemical supplier will allocate their 338 
resources elsewhere.  339 
 340 
Mr. Tungate stated that the slide shown had an image of a Giardia organism on the top, which 341 
was treated through the use of chemicals, and a Cryptosporidium organism, which was treated 342 
through filtration. He stated that RWSA operates five conventional surface water treatment 343 
plants.  The five stages of a conventional water treatment plant are:  Coagulation, Flocculation, 344 
Sedimentation, Filtration, and Disinfection.  He stated that during coagulation, a coagulant is 345 
added to the water and rapidly mixed to ensure proper mixing.  During flocculation, the water is 346 
slowly mixed and the small particles join together to make “floc”.  The next stage is 347 
sedimentation where the newly created floc particles settle.   The solids that accumulate in the 348 
sedimentation basin are frequently removed and ultimately are dewatered and sent to Waverly, 349 
Virginia to be made into commercially available compost.  The clear water from the 350 
sedimentation basins passes over a weir and on to the gravity filters.  During filtration, the water 351 
passes through the gravity filters where small particles are trapped in the filter media.  The 352 
filtered water is then disinfected to produce potable or finished drinking water.  353 
 354 
Mr. Tungate stated that at the RWSA Water Treatment Plants, they add aluminum sulfate as the 355 
coagulant.  He stated they used a liquid lime product to adjust the pH of the water to stay 356 
between 6.5 and 7. He stated they used sodium hypochlorite for disinfection and oxidation 357 
throughout the water treatment process. He stated RWSA uses an orthophosphate corrosion 358 
inhibitor product that prevents corrosion and leaching of lead and copper from the plumbing 359 
system. He stated they added hydrofluosilicic acid at all their facilities for dental health. He 360 
stated the finished water pH is adjusted to 7.5 before leaving the water treatment plants and 361 
entering the distribution system.  362 
 363 
Mr. Tungate showed a slide of the South Rivanna raw water pump station and the four raw water 364 
pumps that convey raw water from the intake structure to the plant for treatment. He showed an 365 
aerial view of the South Rivanna facility that was taken in April. He showed where the mixing 366 
basins were located and where the coagulant is added as well as the three flocculators.  The 367 
flocculators are where the destabilized particles in the water join to make larger floc particles.  368 



 

 
 

The floc particles will settle in the sedimentation basins.  Each of the sediment basins flowed 369 
from right to left in the photograph and allowed the clean water to go through the filters. He 370 
indicated the two filters were added to the plant during the current renovation project. 371 
 372 
Mr. Pinkston asked where the GAC was.  373 
 374 
Mr. Tungate stated he had a slide about the GAC that was upcoming. He showed an image of the 375 
sedimentation basin and the flocculated particles falling out of the water. He then showed an 376 
image of the two new filters at South Rivanna and stated they now had a total of six gravity 377 
filters at the treatment plant. 378 
 379 
Mr. Pinkston asked what the filter media was.  380 
 381 
Mr. Tungate stated it is anthracite coal on top of a special sand. He stated in 2018 they went from 382 
a gravel filter bed to a different kind of under drain system that does not use gravel. He showed a 383 
photograph of the South Rivanna Treatment Plant and indicated the different buildings and 384 
facilities. He stated they had a new chemical storage facility for aluminum sulfate (alum) and 385 
fluoride.  The new storage building has 24,000 gallons of alum storage, which was significantly 386 
more than 9,000 gallons the plant had before the renovation project.  This is important to the 387 
community because the South Rivanna Water Treatment Plant (SR WTP) is more resilient with 388 
the additional alum storage.  He indicated the SR WTP GAC building has eight 40,000-pound 389 
GAC vessels  390 
 391 
Mr. Tungate stated that they had a series of vertical turbine motors and pumps that pumped out 392 
the potable water into the water distribution system. He stated that relating to Hurricane Ian, 393 
RWSA has emergency generators that are tested monthly and have a rigorous maintenance 394 
program to ensure they have backup power to the water and wastewater facilities.   395 
 396 
He continued that at SR WTP there were both granular activated carbon vessels and powder 397 
activated carbon.  He stated the powder activated carbon was a one-time use and cost about $1 398 
per pound, and the granular activated carbon had a bed life of one to two years at a cost of $1.43 399 
per pound.  The GAC is contained in a pressure vessel and the water passed through it from top 400 
to the bottom. 401 
 402 
Mr. Pinkston asked what the PAC and GAC were.  403 
 404 
Mr. Tungate stated that RWSA has fed powder activated carbon (PAC) in the WTP for years, 405 
initially for taste and odor, and the issue was the product was a one-time use pass-through.  406 
 407 
Mr. Tungate stated it took out taste and odors as well as disinfection by-products precursors or 408 
Total Organic Carbon (TOC).  409 
 410 
Mr. Pinkston asked what that was.  411 
 412 
Mr. Tungate stated that the granular activated carbon was installed to remove the disinfection by-413 
product precursors or TOC.  Disinfection by-products (DBPs) are formed during the disinfection 414 



 

 
 

process.  When chlorine is added to water with higher TOC concentrations, DBPs are 415 
undesirable chemicals formed.  He stated that TOC is removed by the powder activated and 416 
granular activated carbon. He showed an image of where the PAC is added at the SR WTP. 417 
 418 
Mr. Tungate showed an image of the eight GAC vessels at SR WTP. He stated that they ran in a 419 
parallel flow and the Empty Bed Contact Time (EBCT) is 15 minutes, which means the water 420 
takes 15 minutes to go from the top to the bottom of the vessel. He noted that they manage the 421 
flow through the GAC vessels to maintain a finished TOC target.  The more water the GAC 422 
vessel processes, the less time the GAC media will last.  The RWSA Water operations staff 423 
bypasses the GAC system to allow for better operational efficiency.  424 
 425 
Mr. Tungate continued that the GAC building at the South Rivanna plant has eight vessels and 426 
holds 40,000 pounds of GAC in each vessel.  Each 40,000-pound vessel can treat 1 million 427 
gallons per day. He stated that Observatory Treatment Plant had 2 GAC vessels with 80,000 428 
pounds total, but they would be adding another 4 vessels to this facility with the current 429 
construction project that is underway.  He stated at North Rivanna WTP, there is one vessel with 430 
40,000 pounds of GAC, at Crozet WTP there are two GAC vessels for a total of 40,000 pounds, 431 
and at Scottsville there are two 6,000-pound vessels for a total of 12,000 pounds.  432 
 433 
Mr. Tungate stated that in addition to meeting flow requirements in the City and County, they 434 
also had to submit monthly reports on the 10th of the month to the Virginia Department of 435 
Health, where they reported the daily volume of water pumped into the water plant and out into 436 
the distribution system, the amount of chemicals used to treat the water, the individual filter 437 
turbidities and backwashing frequency, raw water temperatures, and pH results. He stated that 438 
the proper amount of chlorine is added at the water treatment plants to maintain a chlorine 439 
residual in the distribution system to ensure proper water quality.   440 
 441 
Mr. Tungate reported that they did 88 water samples per month in the Urban Water System for 442 
total coliform bacteria.  Total coliform bacteria serve as indicator species for Giardia and 443 
Cryptosporidium.  Total coliform samples are also collected in the Crozet, Scottsville, and Red 444 
Hill water systems.  Safe Drinking Water Act compliance samples are collected on a schedule 445 
determined by the EPA and Virginia Department of Health.  For example, disinfection by-446 
product samples are collected once per calendar quarter, lead and copper samples are collected in 447 
residences in the City and County in the summer months only and sampling for other water 448 
quality parameters are completed daily in our distribution systems and water treatment plants.  449 
RWSA will start testing in accordance with the Unlisted Contaminant Monitoring Rule (UCMR 450 
5), a federal rule for contaminant monitoring, looking for 30 types of chemical contaminants, in 451 
January 2023. 452 
 453 
Mr. Tungate reported that they had 27 staff in the water department and listed the employee 454 
titles. He stated that the relief operators were paid a premium to operate the plant when 455 
conditions required them to. He stated the plants were staffed 365 days per year with varying 456 
hours at each plant. He stated the Red Hill facility was monitored 24 hours a day with the 457 
chemical levels and water quality data available online through the SCADA control system. He 458 
asked if there were any questions.  459 
 460 



 

 
 

Ms. Mallek asked what the criteria were for bypassing the GAC. She stated that the community 461 
was relying on that system to remove particles that the previous system was unable to. 462 
 463 
Mr. Tungate responded that it was based on the total organic carbon concentration. He noted that 464 
if 8 million gallons were going into the facility and they wanted to bypass 4 MGD and run 4 465 
MGD through the facility, they could, as it was a matter of using the SCADA system.  466 
 467 
Ms. Mallek asked what percentage of the volume of water was bypassed and not treated.  468 
 469 
Mr. Tungate replied that it depended on the raw water quality. He stated they managed it by the 470 
finished water total units of carbon, which was kept at about 0.75 mg/L, and they could do this at 471 
all facilities but mainly at South Rivanna.  472 
 473 
Ms. Mallek commented that there was more disturbance to the water at this location. 474 
 475 
Mr. Tungate stated the turbidity was easily removed by our treatment process.  476 
 477 

c. Presentation and Work Session: 2023-2028 Strategic Plan Update 478 
 479 
Mr. Gaffney called the RSWA back to session.  480 
 481 
Mr. Mawyer stated that Mr. Thomas would be presenting the review of the final update on the 482 